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FUSELAGE 

AIR BRAKE SYNCHRONISING JACK INSTALLATION 

Cl. of 

Ref. No. Part No. Description No.| mati. Spec. CUP] Plate 
off M.R. No. 

123456 LM. 

- AIR BRAKE SYNCHRONISING JACK, - - - 3/7 

INSTALLATION (E.82.00.59) 

Spares for:— 

26FZ/5542 | EEAS.143/6 . CLIP, pipe, single, 1/4” o/a 1 L72 Cc 3/3 

Attachments:— 

28D/9149452 | A25/3B . Bolt, 4 BA hex. head 1 - Cc 3/1 

28M/1278189 AGS 2001 /B/1 . Nut, stiff, 4 BA 1 _ Cc 3/5 

28W/9419465 | SP13/B . Washer, 4 BA plain . 1 - GC 3/4 

5234 | EB2.11 14629 . FAIRLEAD, for synchrdnising shaft 1 LFS26 Cc Wa 

5235 E.B2.1 1.14631 FAIRLEAD, for ayhohronising shaft 1 LFS26 Cc 1/18 

Attachments:— ee 

28D/9133012 | A25/3C, . Bolt, 2 BA hex. head 2 - Cc 1115 

28M/1278190 | AGS.2001/C/1 Nut, stiff, 2 BA 2 - Cc 1/20 

28W/9419402 | SP13/C . Washer, 2 BA‘ plain 2 =- Cc 1119 

5236 | .E 82.11.4977 LEVER, Messier synchronising valve operating, 1 _ B 1.3 

group 

Consisting of:— 

28N/13510 | HOFFMANN . BEARING 1 = Cc 1/2 

CJO mie: 

28D/1013172 | AS 1242/5C * . BOLT, 2 BA c’sk head, lever attachment 1 - G 1/16 

28M/9433473 | AGS 2002/C/1 . NUT, stiff, 2 BA, lever attachment 1 - ace 1/14 

5237 | €.B2.11.4981 . LEVER, Messier synchronising valve Teleflex control _ 1 = Bo} 1/23 

operating rod connecting, group ee 

(Pre-Mod. 4578) ; 

E.B2.11.18445 . LEVER, assembly (Mod. 4578) 41 

: Spares for:— : spat 

. 7 28N/13510 | HOFFMANN : . BEARING 1 = esis ayn 

cJO 
28D/1010030 | A25/6C . BOLT, 2 BA hex. head, lever attachment 1 = C 1/25 

28M/9433473 | AGS.2002/C/1 . NUT, stiff, 4 BA 1 Cc 1/21 

28W/9419402 |} SP13/C ‘ WASHER, 2 BA, plain (Pre-Mod. 4578) © 1 - C 

SP122/D . WASHER, 2 BA, plain (Mod. 4578) 1 - 

5238 | E€.B2.11.4993 . LEVER, port bell crank, Teleflex and Messier 1 B 1/35 

: synchronising rod connecting, group 

Spares for:— 

28N/13510 HOFFMANN . BEARING 2 - .& 1/39 

(on) : 

E.B2.11.4991 . TUBE, distance 1 L54 - 1/49 

Attachments: — 

28M/1011467 | A27/ES . Nut, 1/4" BSF slotted 1 - CG 1/37 

28P/9527619| SP90/C7 . Pin, split 1 as €=151/36 

28W/9418921 SP13/E ~ . Washer, 1/4’ BSF plain 1 - (6; 1/38 
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6239 | E.B2.11.4999 . LEVER, starboard, bellcrank, Teleflex and position 1 - B 2/34 

transmitter operating shaft 

connecting 

Spares for:— 

28N/13510 | HOFFMANN . . BEARING 2 = Cc 2/35 

cJO 

E.B2.11.4991 . . TUBE, distance 1 L54 - 2/36 

12998 | €.82.11.17953 . LEVER, starboard connecting to position transmitter, 1 - B 2/48 

air brake and Teleflex control, 

group 

Spares for:— 

E.B2.11.7051 . LEVER, Teleflex control connecting, group 1 - - 2/49 

Spares for:— 

28N/13510 | HOFFMANN ... BEARING 1 - c 2/50 

cJO 

E.82.11.7065 . LEVER, position transmitter connection 1 - - 2/33 

Spares for:— 

28N/13610 | HOFFMANN . . . BEARING 1 - Cc 2/32 

CJ0 

E.B2.11.7061 . . LEVER, air brake connecting, group 1 - - 2/11 

Spares for:— ‘ 

28N/13610 | HOFFMANN ... BEARING 1 - Cc 2/10 
ei 3 

28P/16266 | SP31/K8 . . PIN, split, taper, lever attachment 3 - Cc 2/12 

E.B2,.11.7917 . LINE, starboard, bell crank lever, group 1 - - 2/43 

Consisting of:— . 

5241| €.82.11.7926 . FORK-END, R.H. 1 L65 c | 2/40 
5243} €.B2.11.7926 . FORK-END, L.H. 1 L65 Cc 2/47 

28M/1007403| A27/ET — . NUT, 1/4” BSF thin 1 - Cc 2/44 

28M/13454]} A27/ETL . NUT, 1/4” BSF thin L.H. 1 - Cc 2/46 

6244; €.B2.11.7911 . ROD, screwed, L.H. and R.H. 1 L65 Cc 2/45 

Attachments:— 
26F2Z/220| EEAS.12/1 . Bolt, 2 BA hex. head 2 sii Cc 2/42 

26FZ/1122| EEAS.63 . Nut, 2 BA slotted 2 $11 Cc 2/38 

28P/9627619 | SP90/C7 . Pin, split 2 - Cc 2/37 

28W/9419454| SP10/C . Washer, 2 BA plain 2 - Cc 2/39 

28W/9419402| SP13/C . Washer, 2 BA plain 2 - Cc 2/41 

, €.B2.11.7919 . LINK, port air brake, group 1 - a 1/13 

Consisting of :— 

6241; €.82.11.7925 . FORK-END, R.H. I L65 Cc 1/5 

5243] €.B2.11.7926 . FORK-END, L.H. 1 LéS Cc 1/9 

28M/1007403| A27/ET . . NUT, 1/4” BSF thin 1 - c 1/6 

28M/13454| A27/ETL . NUT, 1/4” BSF thin L.H, 1 - Cc 1/8 
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5245 | E.B2.11.7913 . ROD, screwed, L.H. and R.H 1 L65 Cc 

Attachments:— 

26F2Z/220 | EEAS.12/1 . Bolt, 2 BA hex. head 2 $11 Cc 1/3 

26F2/1122 | EEAS.63 . Nut, 2 BA slotted 2 $11 Cc 1/11 

28P/9527619 | SP90/C7 . Pin, split 2 - Cc 1/12 

28W/9419454 | SP10/C . Washer, 2 BA plain 2 - CG 114 

28W/9419402 | SP13/C . Washer, 2 BA plain 2 - Cc 1/10 

E B2.11.7921 . LINK, position transmitter, group 1 - - 2/52 

. Consisting of:— 

5241 E.B2 11.7925 - FORK-END, R.H. 2 L65 Cc 2/31 

5243 | E.B211 7926 . FORK-END, L.H. 1 L65 Cc 2/24 

28M/1007403 | A27/E1 . NUT, 1/4" BSF thin 1 - Cc 27728 

28M/13454 } A27/ETL . NUT, 1/4” BSF thin, L.H. , 1 - Cc 2/30 

5246/ €.B2 11 7915 . ROD, screwed, L.H. and R.H. 1 L65 Cc 2/29 

: Attachments:— _ 

26F 2/220 | EEAS.12/1 Bolt, 2 BA hex. head 2 $11 Cc 2/22 

26FZ/1122| EEAS 63 Nut, 2 BA slotted 2 $21 Cc 2/26 

28P/9527619 | SP90/C7 Pin, split : 2 - c 2/27 

28W/9419454} SP10/C . Washer, 2 BA plain 2 - Cc 2/23 

28W/9419402 | SP13/C -. Washer, 2 BA plain 2 - le 2125 

“* E.B2.11.7923 . LINK, port, bell crank lever, group 1 - _ 1134 

Consisting of :— 

5241 E.B2.11.7925 . FORK-END, R.H. 2 L65 Cc 1/29 

28M/13376 | A29/EP . NUT, 1/4” BSF plain 2 - Cc V/32 

5247| €.B2.11,7927 . ROD, screwed 1 L65 Cc 1/33 

Attachments:— 

26F2/220| EEAS 12/1 . Bolt, 2 BA hex. head 2 $11 Cc 1/31 

26F2Z/1122] EEAS 63 Nut, 2 BA slotted 2 $11 Cc 4/27 

28P/9527619 | SP90/C7 , Pin, split 2 - Cc 1/26 

28W/9419454| SP10/C .. Washer, 2 BA plain 2 - Cc 1128 

28W/9419402 | SP13/C . Washer, 2 BA plain 2 - Cc 1130 

£.B2.11,.14889 . LINK, between air brake and synchronising 1 - ~ 2/4 

mechanism group 

Consisting of:— 

5241| €.B211.7925 . FORK-END 1] -L65 c | 213 
5242] €.B2.11.14887 . FORK-END, adjustable 1 L65 Cc 2/6 

28M/13376| A29/EP . NUT, 1/4” BSF plain 1 - c 2/5 

Attachments:— e 

26FZ/220| EEAS.12/1 . Bolt, 2 BA hex. head 2 $11 c 211 

26FZ/1122; EEAS 63 . Nut, 2 BA slotted 2 $11 Cc 2/8 

28P/9527619| SP9O/C7 . Pin, split 2 = Cc 219 

28W/9419454| SP10/C . Washer, 2 BA plain 2 - Cc 22 

28W/9419402| SP13/C . Washer, 2 BA plain 2 - (e: 2i7 
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5248 | E.B2.11.7433 . PIN, special, air brake operating jack connection 2 _ $97*. Cc 3/20 

and anchor ; 

Attachments:— 

28N/2001540 | AGS.2031/4 . Circlip 2 - Cc 3/21 

7247 | €.B2.11.16301 . Pin, special.air brake operating jack anchor 2 $97 c 3/15 

Attachments:— 

28D/9138768 | A25/ 1/2C . Bolt, 2 BA hex. head 2 - Cc 3/17 

28W/9419402 | SP13/C . Washer, 2 BA plain 2 - Cc 3/16 

30A/3055 t . Wire, locking, 22 SWG QR | DTD189 Cc 3/18 

1484227 | E.B2.07.877 . STOP, Teleflex control'safety (E.B2.11.14545) 1 L72 Cc 3/2 

5250 | €.B2.11.7083 . TELEFLEX, cable assembly, between synchronising 1 - B 3/6 

valve and position transmitter on 

frame 53 

Attachments:— . 

26FZ/220 | EEAS.12/1 . Bolt, 2 BA hex. head 2 $11 Cc 3/11 

28D/9436920 | A25/1C . Bolt, 2 BA hex. head 4 _ Cc 3/10 

26FZ/1122 | EEAS.63 . Nut, 2 BA slotted 2 si1 Cc 3/13 

28M/1278190 | AGS.2001/C/1 . Nut, stiff, 2 BA 4 - Cc 3/8 

28P/9527619 | SP90/C7 . Pin, split 2 - Cc 3/14 

28W/9419454 | SP10/C . Washer, 2 BA plain 2 - Cc 3/12 

28W/9419402 | SP13/C . Washer, 2 BA plain 6 - Cc 3/9 

£.B2.81.10005 . TRANSMITTER, position, assembly 1 - - 2/19 

Consisting of:— Pe 

5251 E.B2,11.7079 . LEVER, transmitter operating, group 1 - B 2/13 

Spares for:— 

28N/13510 | HOFFMANN . . . BEARING 1 - Cc 2/14 

CJO 

; Attachments:— 

28D/9133013 | A25/5C . Bolt, 2 BA hex. head 1 - Cc 2117 

28M/9433473 | AGS.2002/C/1 . Nut, stiff, 2 BA 1 - Cc 2/15 

28W/9419402 | SP13/C . Washer, 2 BA plain 1 - Cc 2116 

6A/4102 | SANGAMO . TRANSMITTER, position 1 - A 2/18 

WESTON 

$.132/1/11 

Attachments:— 

28M/9433473 | AGS.2002/C/1 . Nut, stiff, 2 BA 2 - Cc 2/21 

26FZ/12292 | EEAS.1/7C . Screw, 2 BA c’sk head, 120° 2 S96 re: 2/20 

AS.2808/10/041 . TUBE, distance 1 - - 2/51 

5252| €.82.11.7431 . WASHER, special, hydraulic swivel pipes mounting 1 Tufnol Cc 3/19 
“ASP” 

Sheet 


